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A Sample Description :A black woven fabric (385.735)
Style No :SA0014
Style Name :380T nylon taffta
B Sample Description :A white woven fabric (385.304)
Style No :SA0013
Style Name :380T nylon taffta
C Sample Description :A white woven fabric (378.304)
Style No :SA0013
Style Name :350T nylon taffta
— Selected test(s) as requested by applicant. /
o
— The original sample is sticked on the last paper. V£

Sample Receiving date :2012-01-10
Tests Started date :2012-01-10

—  Test Result(s): For further details, please refer to the following page(s).

Signed for and on behalf of
Textile industry testing center-Suzhou
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The test report cannot be reproduced, except in full. (RS RS MEN, TEMSLEN.
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Machine Wash at 40°C with "ECE"

FCW0174527
2012-01-11
1. Dimensional Stability to Washing (1SO 3759:2011,1S0 5077:2007,1S0 6330:2000,Washing Program
No.6A)

detergent,tumble drying
A B C
After 1st cycle washing
Lengthwise -2.0% -2.0% -2.3 %
Widthwise -2.5% -0.8 % -1.2 %
Remarks: (+) means extension and (-) means shrinkage
ration ther an (GB/T 12705.2:2009,tumble test)
The down for test is grey duck down of 70%.
A B C
Number of downs 3 2 2
Remarks: > 15 downs denotes the sample has poor down-proof properties
6-15 downs denotes the sample has down-proof properties;

<5 downs denotes the sample has good down-proof properties

End of Test Result
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